University of Alberta

AUTOMATION OF WATER TREATMENT PLANTS WITH ARTIFICIAL NEURAL NETWORKS
AND REMOTE MONITORING SYSTEMS

by

Riyaz Shariff

A thesis submitted to the Faculty of Graduate Studies and Research in partial fulfillment
of the requirement for the degree of Master of Science

in

Environmental Engineering

Department of Civil and Environmental Engineering

Edmonton, Alberta
Fall 2002



Bl

National Library

Bibliothéque nationale

of Canada du Canada
Acquisitions and Acquisitions et i
Bibliographic Services services bibliograpr_uques
395 Wellington Street 395, rue Wellington
Ottawa ON K1A ON4 Ottawa ON K1A ON4
Canada Canada
Your fle Yotre réiérence
Our file Noire référence
The author has granted a non- L’ auteur a accordé une licence non
[...]
solids from the sedimentation basins, concentration of the solids in a thickener and/or
centrifuge and the final disposal of the sludge. Water treatment plant softening clarifiers
are typically operated in manual mode with corrections made when problems occur or if
the parameters such as hardness, pH, or turbidity are outside the operating range (which
are usually set quite wide). It is thought that optimization as well as consistent operation
of the softening process would improve the overall quality of the water, narrow the
operating range of the parameters and lead to better control of the costs of operation. To

achieve these goals, modeling of the softening process becomes necessary.

This chapter examines the application of the artificial neural network (ANN) modeling
technique to model a softening process at a full-scale drinking water treatment facility.
The modeling was done for the Rossdale Water Treatment Plant (WTP) operated by
EPCOR Water Services Inc. in Edmonton, Alberta, Canada.



2.1.1 Modeling of Processes

Modeling of water treatment plant processes can serve many purposes. In general,
modeling of processes becomes necessary for plants aiming to automate operations while
also optimizing water quality and costs. For a plant operator, a working model of the
process facilitates investigation of system response to a wide range of inputs without
jeopardizing actual system performance. For the controls engineer, an accurate depiction
of a process in real time, i.e., a dynamic model, is a necessity if the process is to be
placed on automatic control. For the design engineer, a model permits the development
of near optimal designs at minimal cost. For a researcher, models form a framework
upon which to build and test hypotheses. For plant management staff, models provide the
ability to test “what if” scenarios be they quality based (brought about by new
regulations), cost based (due to budget constraints), production based, or planning based

(both short and long term).

Forms of models range from the highly mechanistic type which are most useful for
understanding the system, to the highly empirical which are most useful to an operator
because they reflect the “real world” (Patry and Chapman, 1989). Empirical models are
based on an inductive or data-based approach while mechanistic models are based on a
deductive or theoretical approach involving theoretical relationships or organizing
principles (Chapra, 1997). Purely empirical models are highly system and/or site specific
and are therefore not easily adaptable to new situations. Accurate mechanistic types of

models are therefore more desirable but they can be difficult to develop.

According to Chapra (1997), for both empirical and mechanistic models, the cost of
modeling can become quite expensive and there also exists trade-off between model
complexity, uncertainty, and information as depicted in Figure 2-1. In this figure, the
straight line indicates (assumes) that with an unlimited budget available, a more complex
model will be more reliable. Since an unlimited budget is not generally available, one
must make do with limited data. This can produce two extreme outcomes: one occurs

when a model is so simple that it cannot produce reliable results and the other is when a

9



model is so detailed that it outpaces available data. In both cases, the models are
unreliable. There does exist an intermediate point (shown as the middle trend in Figure
2-1) where the model is consistent with the available level of information. Therefore, one
needs to strive to develop the simplest model that is consistent with the data and the

problem requirements.

4
Cost = unlimited $
Required reliability
""""""""""""" s & 2
2 AN
= s ! \\A
E //4 : :\\
& 4 : : ' \\
/4 t 1 | AN
""""" 4 : i N
: [ : A
. ' ; i N Cost =8 + delta$
E : ' N
‘ i : N
i i
: Cost=§
Complexity

FIGURE 2-1 Trade-off between model reliability and complexity (after Chapra, 1997)

For the water softening process in Edmonton, the use of both simpler models developed
in-house as well as available detailed software models (but limited in what site-specific
inputs it will accept) have led to inaccurate predictions to date. The use of the ANN
technique has not been applied to the softening process thus far and due to its ability to
easily accept more information that is site-specific to the plant, it was hoped that it will

provide predictions that are reliable and consistent with the data available.

10



Regarding the inductive approach to modeling, it has been shown by Zhang (1996) that
an inductive learning process (learning from examples of its inputs and outputs such as
the ANN modeling approach) is possible if sufficient learning samples (data) are
provided. What remains then is to balance the need for sufficient data for the ANN with

the requirements of the problem to achieve a certain level of reliability.

2.1.2 Project History and Scope

In the spring of 1997, EPCOR Water Services Inc. (then known as Aqualta) Edmonton,
Alberta, Canada was contemplating increasing the target value of total hardness from an
approximate average of 115 mg/L to 135 mg/L (as CaCOs) or even higher in the drinking
water supply to its customers. EPCOR Water Services Inc. (EWSI) wanted to have an
idea of what the impact of this move might be in terms of the usage of lime, carbon
dioxide, and sludge production. To this end, a quick estimate was made with yearly

average data using the USEPA Water Treatment Plant Model software (USEPA, 1993).

Subsequent to the implementation of an increased effluent total hardness target at the
water treatment plants, it was observed that the estimate from the USEPA model was
substantially inaccurate. A more detailed estimate using the same USEPA model was
undertaken using daily plant data and it was found that this model did not accurately

reflect what was observed at the plant. Therefore, a better model was needed.

Around the same time, the Department of Civil and Environmental Engineering at the
University of Alberta had produced several models for EWSI using the ANN modelling
technique. One of the models was for the Rossdale WTP alum clarifier to predict effluent
turbidity. The ANN technique appeared well suited for water treatment processes and so
it was felt that it could be applied to model the softening clarifier at Rossdale as well. It
was hoped that the ANN model would predict results more accurately than the USEPA

model and could also be used in the day-to-day operation of the plant.

11



The specific objectives of this project were:

e To develop a model (using the ANN technique) for the softening process at the
Rossdale WTP using historical daily average data for estimating, given a set of
input conditions, the effluent total hardness and the lime dose requirements.

e To compare the performance of the ANN model with the USEPA model.

e To produce run time versions of the model for conducting scenario testing, and

for monitoring in real time within the plant Supervisory Control and Data

Acquisition (SCADA) system.

2.2 Overview of the Rossdale Water Treatment Plant

EPCOR owns and operates two water treatment plants in Edmonton, Alberta, Canada,
which serve approximately 800,000 people in the area. The two plants, namely the
Rossdale WTP and the E.L. Smith WTP, draw water from the North Saskatchewan River,
a major tributary in the Saskatchewan-Nelson river system. Both plants utilize
conventional water treatment processes and up until the spring of year 2000, included
alum clarification, lime clarification, pH adjustment, chlorine disinfection, filtration,

fluoridation, on-site storage and pumping.

2.2.1 Raw Water Quality and Chemical Dosage Ranges

The annual range of raw water quality parameters and chemical dosing required to treat
the water at the Rossdale WTP is quite variable as shown in Table 2-2. Consequently, at
certain times of the year, very quick responses by operators to changing conditions are
required to maintain the stringent in-house water quality guidelines (see Table A-1 in

Appendix A).

12



TABLE 2-2  Raw water quality and chemical dosages at the Rossdale WTP (prior to

spring 2000)

Raw Yvater quality parameters; Unit Low High Average
chemical dosages

Turbidity NTU 1 > 3500 40
Colour TCU 2 100 12
Alkalinity (as CaCOs) mg/L 96 155 130
Total Hardness (as CaCOs3) mg/L 9% 197 161
Temperature deg C 0 25 9
pH 7.8 8.6 8.2
Alum dose mg/L 9 280 43
Polymer (Allied Colloids LT27) dose mg/L 0.16 0.53 0.31
Powdered activated carbon dose* mg/L 5 195 15
Lime (CaO) dose mg/L 22 92 46
Chlorine dose mg/L 2.2 4.5 2.8
Fluoride dose mg/L 0.6 0.9 0.75
CO, mg/L 0 12 2.5
Agua ammonia mg/L 0.60 0.90 0.75

*Used during taste and odour events only

The highly variable raw water quality has been categorized by the plant operations staff
into six distinct raw water types as shown in Table 2-3. For each type of water, the plant
production capacity is different due to differences in treatment challenges. The most
difficult treatment occurs during the spring run-off (Type 2) condition due to a higher
level of organics and taste and odour compounds present in the raw water. The most

common type of raw water quality is summer normal (Type 5) accounting for 43% of the

total.

13




TABLE 2-3  Typical raw water conditions and production rates for the Rossdale WTP’s
(prior to 2000)

Raw Plant1 | Plant 2 | Turbidity ;| Colour | Alkalinity Total Temp | pH Yo
Water hardness of
Type ML/d ML/d NTU TCU mg/L mg/L deg C time
1
winter 70 105 <25 >0 130 160 <5 8.1 37
2
spring 50 75 <25 > 35 110 130 <5 8.0 3
run-off
3
spring 75 115 >25 >0 120 150 <35 8.1 5
break-up
4
summer 70 105 50 - 200 >0 130 150 >5 8.2 4
rains
5
surmmer 105 155 <50 >0 110 150 >5 8§31 43
normal
6
summer 70 105 > 200 >0 120 150 >5 8.2 8
flood

2.2.2 Treatment Process Units

At the Rossdale WTP, two similar trains exist each with an alum clarification stage
followed by a softening clarification stage, recarbonation, disinfection, and filtration.
The two trains, known as Plant 1 and Plant 2, have a maximum production capacity of
120 ML/d and 170 ML/d, respectively. Each train comprises two square cross-flow
clarifiers with three tapered flocculation stages and a sedimentation stage with tube
settlers. Recarbonation and disinfection is carried out in stilling basins and then the water
from both trains is combined prior to filtration. The on-site storage capacity for treated

water is 100 ML. A process schematic for the Rossdale WTP is shown in Figure 2-2.

14



Carbon, Lime,
Alum, Polymer Polymer Fluoride

River water l
CLARIFIER » CLARIFIER

——-—-—»O == c3 %I " C4
$ Solids recycle l

v

Solids to waste Chlorine
Solids to waste
=4 » >
L. ) FILTERS % STILLING BASIN No. 2 <
Finished water > 5.9 >
% |l
% e 5
4———{ ) 17} .
E Ammonia
») ITUI COZ
E FILTERS e l
2 i-4 < STILLING BASIN No. 1 <
o~ -
Solids to waste T
Solids to waste T Chlorine
. T I Solids recycle I
River water
P CLARIFIER » CLARIFIER

———PO ; - 1 % g 2

Carbon, Lime, Fluoride
Alum, Polymer Polymer

FIGURE 2-2 Process schematic for the Rossdale Water Treatment plants (pre 2000)

Water treatment at the Rossdale WTP up until early 2000, was conducted in the

following six major process units:

e Low Lift Pumphouse
e Alum Clarifier

e Lime Clarifier

e Stilling Basin

e Filtration

e On-site reservoir and pumping station

A brief description of each major unit process is provided in the following sections.

15



2.2.2.1 Low Lift Pumphouse

Raw water is drawn from the North Saskatchewan River into inlet wells located in the
Low Lift Pumphouse building. The raw water passes through a set of traveling water
screens to remove larger branches, twigs, and fish prior to it entering into pumping wells.

The raw water is pumped from the pump wells into the plants’ alum clarifiers.

2.2.2.2 Alam Clarifier

The first stage treatment occurs in a set of cross-flow square alum clarifiers. Prior to the
water entering the clarifier, liquid alum is injected into the water at a rapid mixer unit to
destabilize and coagulate the colloidal particles in the water. During taste and odour
events, powdered activated carbon is also added to the raw water at the rapid mixer. An
antonic polymer (Allied Colloids 1.T27) is added just before the coagulated water enters
the three tapered flocculation stages where gentler mixing of the water occurs to promote
floc formation. The water then flows to the sedimentation portion of the clarifier where
tube settlers assist with particle settling. A slow-moving rake at the bottom of the
clarifier moves the settled particles towards the center of the clarifier where they are
removed with pumps on an intermittent basis depending on the solids loading. The alum
dosage is varied based on the incoming raw water quality parameters such as turbidity
and colour and as well on the performance of the clarifier effluent and overall plant
performance after filtration. The dosage of alum required is estimated by the operators

based on jar tests and operator experience.
The total volume of the clarifier including the flocculation and sedimentation sections

and theoretical residence times are given in Table 2-4. Both the alum and lime clarifier

volumes in each plant are approximately the same size.

16



TABLE 2-4  Clarifier volumes and residence times for the Rossdale WTP’s.

Plant 1 Plant 2
(alum or lime clarifier) | (alum or lime clarifier)
Volume (ML) 6.8 11.2
Residence time at 50 ML/d (min) 196 -
Residence time at 100 ML/d (min) 98 161
Residence time at 170 ML/d (min) - 95

2.2.2.3 Lime Clarifier

Once the water has been treated in the alum clarifier, the effluent is diverted to the lime
clarifier where another rapid mixer is located just prior to the flocculation section. At the
rapid mixer, lime, anionic polymer (Allied Colloids L.T27), and lime solids recycled from
the bottom of the lime sedimentation section are injected. The flocculation and
sedimentation sections are very similar to the alum clarifier described in section 2.2.2.2
including the volumes and residence times as given in Table 2-4. Settled solids not
recycled are pumped on an intermittent basis to a thickener followed by centrifugation

and final disposal.

2.2.2.4 Stilling Basin

The effluent from the softening clarifiers enters two stilling basins of equal volumes (6.1
ML). A number of chemicals are added at the inlet of the basins with very short delays in
between including (in order): Fluoride (as H,SiFs), CO, for pH adjustment, chlorine and
ammonia (NH4OH) for disinfection. The stilling basins provide additional settling time
for particles, disinfection contact time, improved water stabilization following pH

adjustment, and as well help buffer any upsets occurring in the softening clarifiers.

2.2.2.5 Filtration

The effluent from each stilling basin enters a common filter influent flume where the
water from each plant is allowed to mix prior to filtration. A total of nine mono-media

(crushed-quartz) rapid sand filters are available. Air scouring and backwashing of the
17



filters is carried out if the effluent turbidity, particle counts, or on-line time exceeds a pre-

set value.

2.2.2.6 On-site Reservoir and Pumping Station

Filter effluent water is stored in two on-site underground 50 ML reservoirs prior to being
pumped out by the High Lift pumps into the distribution system where additional storage
and pumping stations divert the water where needed in the city. The on-site reservoirs
provide additional disinfection contact time and about half a days worth of treated water

production buffer volume.

2.2.3 Softening Clarifier Process Control

At the Rossdale water treatment plant, partial softening is carried out through chemical
precipitation in the second clarifier of each plant. At the rapid mixer influent to the

clarifier flocculation section, the following is injected:

e Lime slurry prepared on-site by converting quicklime powder (CaO) to slaked lime
(Ca(OH)y).

e An anionic polymer prepared on-site by batching the powdered form of the polymer
(Allied Colloids LT27) to liquid.

e A portion of the settled lime solids from the bottom of the sedimentation basin

(recycling).

2.2.3.1 Process Variables

The process variables managed by the operators include the softening clarifier effluent
total hardness and turbidity. It is desirable to keep the effluent turbidity at a value less
than 3 NTU. Higher values are an indication of poor overall performance of the
softening clarifier. This can lead to increased usage of CO; in the stilling basin for pH

adjustment and as well, filter performance problems. The effluent total hardness average

18



target has typically been set to 115 mg/L in the past years although, in mid-1997, the
target was raised to about 135 mg/L. During challenging raw water conditions such as
spring runoff or break-up, the incoming raw water total hardness can be less than 100
mg/L and so the softening clarifier effluent hardness targets are not achieved during those

times.

2.2.3.2 Control Variables

The control variables that can be manipulated by the operators include:

e lime dose;

e polymer dose;

e recycle flow rate, waste flow rate, and density of solids;

e flocculator mixer speeds and tapering level between the three flocculator stages; and

e water flow rate through the clarifier.

The dosage of lime is mostly determined from operator experience and rules of thumb.
One rule is if the alum dose in the alum clarifier is increased by 2 mg/L then the lime
dose should be increased by 1 mg/L.. The dose is corrected as required based on the

measured effluent total hardness values.

The polymer dose is varied mostly on a trial-and-error basis based on solids settling and

effluent turbidity performance.

It has been observed by the plant operations staff that recycling of solids greatly improves
the efficiency of the softening reaction and the effluent turbidity of the cross-flow
clarifier. The solids recycle and waste rates are adjusted as required on a trial-and-error
basis to maintain a certain range of solids density (as measured by sludge volume index,

SVI, tests) and to improve the settling characteristics of the solids.

19



The water flow rate through the clarifier is the same as the incoming raw water flow rate
to the plant. The water flow rate can be varied based on the capacity of the plant for a
given raw water type. Generally speaking, at higher flow rates the performance of the
clarifier can deteriorate. Although the raw water flow rates can be varied based on
clarifier performance, ultimately, the flow rates are dictated by the customer demand for

drinking water.

Once an acceptable level of performance is attained, the flocculator speeds are seldom
adjusted on a day-to-day basis. The speeds may be lowered or raised to balance
excessive settling in the floc chambers (due to low impeller speeds) with shearing of the

floc (due to high impeller speeds) which can lead to settling problems and floc carry over.

Overall, a visual inspection of the clarifier and solids quality along with hardness and pH
tests are used in making decisions about varying the control variables. It has also been
observed that the carry over of floc from the alum clarifier has an influence on the
softening clarifier. Some carry over can have beneficial results while excessive carry
over can be detrimental. However, control of carry over is not done in any systematic

manner.

2.3 Lime Softening

The primary goal of water softening is to reduce the dissolved minerals thereby reducing
scale-forming tendencies and consumption of household cleaning agents. There are

however other benefits (AWWA, 1998) including:

e removing radium 226 and 228;

e removing heavy metals;

e removing certain organic compounds and reducing total organic carbon (TOC);

e removing iron and manganese; and

e increasing the Langelier Saturation Index, useful for corrosion control in the
distribution system.

20



The primary chemical used for water softening is lime (AWWA, 1998) which is also the
chemical used at the Rossdale WTP. Accurate determination of the required amount of
lime for a given situation in a plant environment can be difficult due to a number of
complex and dynamic chemical interactions that are involved in lime softening. For a
given removal of hardness in a water, the cost of lime and the associated costs for
residuals handling can be substantial and so optimization of the process can yield not

only improved costs of operation but also improved quality.
2.3.1 Classification of Hardness

Hardness can be classified in two ways: (1) with respect to the metallic ions such as Ca*",
Mg™" and (2) with respect to the anions associated with the metallic ions. Table 2-5

describes this further.

TABLE 2-5 Hardness definitions

Type of hardness Description

Hardness chemically tied with bicarbonate and carbonate

Carbonate hardness alkalinities (formerly known as temporary hardness).

Hardness that is in excess of carbonate hardness (formerly known

Non-carbonate hardness
as permanent hardness).

Calcium hardness The portion of the total hardness due to the calcium ion.
Magnesium hardness The portion of the total hardness due to the magnesium ion.
Total hardness Carbonate hardness + Non-carbonate hardness. Typically, total

hardness in water is the sum of the calcium and magnesium ions.

Alkalinity is a measure of the capacity to neutralize strong acid, and in natural waters, it
is mostly attributable to bases such as carbonate (CO3%), bicarbonate (HCOs'), and
hydroxyl (OH") (Snoeyink & Jenkins, 1980). Since alkalinity and hardness are both
expressed in terms of CaCQs, the following relationship between alkalinity and carbonate

hardness exists (Sawyer et al, 1994):

21




If total alkalinity < total hardness then: Carbonate hardness = alkalinity

If total alkalinity > total hardness then: Carbonate hardness = total hardness

2.3.2 Chemistry of Softening

The carbonic acid system is important to the chemistry of softening and a graphical

representation of it is shown in Figure 2-3.

HCO;

M]

log concentration [

[}
¢
i}
[}
f
i
[}
[}
[}
t
|
|
1
'
i
1
i
i
4
i
t
t
E OH
]
t
i
I
+
1
[}
i
t
i
#
t
1
t
i
1
1
[}
i
]

pH

FIGURE 2-3 Effect of pH on the species composition of a carbonic acid system (after
Benefield, 1982)

For most natural waters including Edmonton’s, the pH is around the neutral range and
assuming that the alkalinity in the water is mainly due to the carbonic acid system, the

dominant species, as seen in Figure 2-3, would be bicarbonate (HCO5") alkalinity. The

22



goal of softening is to reduce hardness, of which carbonate hardness is the most
important for Edmonton’s water. The equilibrium equation for calcium carbonate

describes the major compound that is precipitated:

CaCO; ) = Ca®" g + COs* g (2.1)
Now, when lime (Ca(OH),) is added to water, it dissociates as follows:

Ca(OH), =N Ca®* + 20H (2.2)

The hydroxyl ion (OH") in Equation 2.2 elevates the pH of the water. Referring to Figure
2-3 again, this increase in pH will shift the equilibrium of the carbonic acid system so
that the dominant species (alkalinity) now becomes the carbonate ion (CO5%) instead of
bicarbonate (HCOj5"). Complete conversion of bicarbonate to carbonate occurs around a
pH of 12. The corresponding effect on Equation 2.1 with this increased level of
carbonate ion is governed by Le Chatelier’s principle and the equilibrium shifts to the
left. That is, more calcium carbonate (CaCOs) will precipitate and so a decrease in
soluble Ca®* must occur. The reduction of Ca®* ion is how the calcium hardness is

reduced in the softening stage.

The theoretical limit of calcium reduction using lime depends on the amount of carbonate
ions that can be generated to react in Equation 2.1. The amount of carbonate ions that
can be generated in turn depends on the amount of alkalinity (bicarbonate usually)
initially present in the water. Therefore, alkalinity plays a key role in softening reactions.
[...]
due to the consumables it required but this was balanced by its low maintenance
requirement. Maintenance requirements vary depending on the type of meter and
between manufacturers. The colorimetric meter requires chemical replacement once per
month, sample cell cleaning every 1 - 4 months and tubing replacement once per year.
The amperometric meters require replacement of electrolyte every 6-18 months and

membrane replacement every 12 months or longer. All of these tasks require a minimum

112



skill level to perform. The cost of the analyzer, its installation costs, ongoing operating
cost, and annual life cycle costs were estimated in Table C-2 in Appendix C (Penny,
2001).

In terms of calibration, the colorimetric analyzer is self calibrating, requiring no
maintenance or time. The amperometric analyzers must be manually calibrated.
Depending on the performance of the analyzers, calibration intervals varied from an
initial calibration at the start of the trial to frequent recalibration. The calibration
procedure can be initially confusing, and would require training or careful following of

the instructions in the respective manuals.

All of the analyzers tested were capable of generating alarms that could be used to trigger
automatic shut-down of other systems. This feature is useful to help prevent non-ideal
water from leaving the water treatment plant. The analyzers were also compatible with
typical control systems and remote communication equipment and so data can be easily

transferred where needed.

The results from the on-line chlorine analyzer pilot test show that there are chlorine
analyzers available in the market place that are capable of operating ten days and even
longer without requiring any sort of calibration or other maintenance. In the case of the
HACH CL17 analyzer, the duration of thirty days between probe cleaning (a
straightforward procedure that plant operators could be easily trained to do) coupled with
the accuracy of the analyzer makes it an ideal choice for unattended operation. The
analyzer also generates an alarm when the probe requires cleaning but will continue to
work effectively for some time after before it generates a probe failure alarm. This
feature is also helpful for unattended operation if operators are not on site when the probe

clean alarm activates.

As far as the remote communication system is concerned, the quickest to install and
configure and likely the least costly solution appears to be the internet based system as

shown in Figure 4-3. It can provide data not only to the central control center but also to

113



any staff member who has an internet connection. Because this system integrates the
RTU and communication functions in one package and does not require any additional
communication infrastructure at the (remote) site, it is the least complex and could be

supported by the local staff.

4.4 Conclusions

The challenges faced by small isolated water plants in Canada are significant and include
a lack of manpower and technical expertise to operate and maintain plants, difficulty in
accessing the plants during severe weather conditions, and water quality violations. The
public health effects of improperly treated water can be serious and preventing such

failure must be the highest water quality objective.

By using on-line monitoring equipment, remote communication, and SCADA systems, it
is possible to have the plants run reliably unattended with monitoring and control from a
centralized location. The impact of applying this technology to isolated plants is
expected to improve the quality, consistency, and safety of water. However, the cost of
installing and managing this technology, if done with traditional methods, can be

prohibitively expensive for smaller plants.

The results from the pilot test of on-line chlorine analyzers show that they are capable of
operating for much longer than ten days at a time without requiring attention. It was
shown that both the colorimetric and amperometric based analyzers were capable of
meeting accuracy requirements however not all brands of analyzers performed well. The
results of the pilot test concluded that the colorimetric based analyzer was the overall best

performing unit in terms of meeting the objectives.

The wide area SCADA system concept and centralized control center presented in this
chapter provides smaller isolated water plants with many of the functions that larger
plants take for granted. These include 24-hour monitoring, control, alarming, data

logging, daily, monthly, and yearly report generation. As the number of remote plants

114



being monitored increases, the costs to individual plants become more favourable
because all plants would be sharing the costs of the common equipment and its support.
Centralization also makes it convenient to bring technical expertise at a lower cost when

required to small water plants to handle problems with water quality, operation, and

optimization.

115



4.5 References

1.

18.

Armstrong, T. F., Prince, D. S., Stanley, S. J., Smith, D. W. 1996. Assessment of
Drinking Water Quality in the Northern River Basin Study Area Syntheses Report.

Northern River Basins Study Report No. 9. Edmonton, Alberta. 153 p.

Penny, M. 2001. A pilot study evaluation of on-line free chlorine analyzers for

monitoring remotely located water plants. EPCOR Water Services internal report.

Edmonton, Alberta.

. Pollack, A.J., Chen, A.S.C., Haught, R.C., Goodrich, J.A. 1999. Options for Remote

Monitoring and Control of Small Drinking Water Facilities. Columbus, Ohio,
Battelle Press. 302 p.

Gotoh, K., Jacobs, J.K., Hosoda, S., Gerstberger, R.L. 1993. Instrumentation and
Computer Integration of Water Utility Operations. Denver, CO. AWWARF and
JWWA. 476 p.

Shariff, R., Cudrak, A., Stanley, S. 2001. Remote Monitoring and Operation of
Isolated Facilities in Cold Regions. Proceedings, AWWA Annual Conference,
Washington D.C., June 2001.

Shariff, R., Thomas, S. 2001. Using On-line Analyzers at Remote Locations.

Proceedings, Western Canada Water and Wastewater Association, October 2001.

Shariff, R., Cudrak, A., Stachowski, W., Welz, R., Stanley, S. 2002. Centralized
Remote Operation of Multiple Water and Wastewater Plants. Proceedings, AWWA
IMTech Conference, Kansas City, Mo., April 2002.

116



7. Smith, D.W., Ryan, W.L., Heinke, G.W., Reed, S., Reid, B.H., Rogness, D., Kowal,
R.J. 1986. Cold Climate Utilities Manual. Montreal, Quebec. Canadian Society for

Civil Engineering.

8. USEPA (United States Environmental Protection Agency). 2001. FY2000 IB
SDWIS/FED Factoids. <www.epa.gov/safewater/data/00factoids.pdf>

117



5.0 AUTOMATION AND UNATTENDED OPERATION OF THE E.L.. SMITH

WATER TREATMENT PLANT

5.1 Introduction

EPCOR owns and operates two conventional water treatment plants in Edmonton,
Alberta, Canada each capable of producing over 250 ML/d. A philosophy of continuous
improvement in operating the plants has led to a steady increase in overall efficiency and
water quality over the past number of years. Investments in process optimization,

process control and automation have been partly responsible for this.

Due to changing work priorities from conducting repetitive types of tasks to higher skill
and more diverse tasks, and to help reduce night shift work, an initiative was put forward
in 2000 to pilot test unattended operation of the E.L. Smith Water Treatment Plant for
certain periods of time. This would free up some operator time and allow them to
develop the multiple skills necessary, especially in the area of maintenance, to meet the
future needs of the organization. In turn, this would also allow the maintenance staff to
focus on the more sophisticated type of work. A skill-based pay structure is also part of

this program and has been implemented.

To achieve unattended operation successfully, it was identified early on that not only
technical issues but also people issues would have to be addressed (Shariff et al, 2001).
This chapter presents EPCOR’s experience in converting from on-site to off-site control a
large conventional water treatment plant producing high quality water through
coagulation, flocculation, sedimentation, filtration, disinfection, and water pumping
facilities. The steps taken to achieve this goal, the challenges involved in implementation

and the benefits realized are also described.

118



5.1.1 Scope

The major objectives of this project were:

e Identify and modify systems, procedures and schedules to allow reliable
unattended operation of the E.L. Smith WTP.

e Conduct a pilot test of operating the E.L. Smith WTP plant from the Rossdale
WTP control room between November 19th, 2000 and February 19th, 2001.

e During the pilot test period, conduct unattended operation for up to 6 hours at a
time between the hours of 01:00 and 7:00 am.

e Identify and analyze all events during the pilot phase that adversely affect reliable
unattended operations. |

e DPrepare a report on the results of the pilot project and submit to Alberta
Environment with recommendations.

e If recommended to continue, develop a strategy for extending the duration of

unattended operation and include as part of regular plant operation.
5.2 Overview of the E.L. Smith Water Treatment Plant

EPCOR owns and operates two water treatment plants in Edmonton, Alberta, Canada
which serve approximately 800,000 people in the area. The two plants, namely the
Rossdale WTP and the E.L. Smith WTP, draw water from the North Saskatchewan River.

5.2.1 Treatment Processes

Both plants utilize conventional water treatment processes including clarification (alum,
polymer, powdered activated carbon), disinfection (free and combined chlorine),
filtration (filter-aid polymer), pH adjustment (caustic soda), on-site storage and pumping.
A process flow diagram of the E.L. Smith WTP is shown in Figure 5-1. The annual

range of raw water quality parameters and chemical dosing is quite wide (see Table 5-1)

119



and therefore, at certain times of the year, very quick response to changing conditions

becomes a necessity in order to maintain the stringent in-house water quality guidelines.

ON-SITE

v

RESERVOIRS

River Water

Distribution System

Alum Chlorine Chlorine Ammonia
Polymer Polymer Caustic Soda
Carbon Fluoride Chlorine

FIGURE 5-1 E.L. Smith WTP process flow diagram (2000)

TABLE 5-1 Range of raw water quality and chemical dosages at the E.L. Smith WTP

Raw water quality

parameters; chemical Unit Low High Average
dosages

Turbidity NTU 1 > 2500 30
Colour TCU 2 120 12
Temperature deg C 0 25 8
Alum mg/L 17 315 56
Polymer mg/L 0.08 0.50 0.25
Powdered Activated Carbon* mg/L 5 200 15
Chlorine mg/L 2.25 3.80 2.90
Fluoride mg/L 0.7 0.8 0.75
Caustic Soda mg/L 2 60 | 11
Aqua Ammonia mg/L 0.59 0.83 0.75

*Used during taste and odour events only

120



5.2.2 Control Systems

Prior to implementation of unattended operation at the E.L. Smith WTP, both plants were
staffed twenty-four hours per day by operators on rotating 12-hour shifts. Each of the
plants has a central control room from which remote monitoring and control of plant
systems as well as the distribution system can be done. The SCADA systems themselves
have been networked to integrate with the business side to the extent that real-time
mformation is available instantly to anyone in the corporation, and in a similar graphical
format as on the operator stations. A push towards improved efficiencies in the areas of
power and chemical consumption along with tighter water quality regulations has put
greater emphasis on automation, modeling, computer systems, information integration,

and staff retraining.

The control systems for the water treatment plants and distribution operations are PLC-
PC based and all three use the same SCADA software, Intellution® FIX-DMACS running
on a Windows NT operating system. An Ethernet local area network is used to network
the computers at each plant while dedicated high speed underground fibre optic cabling is
used to network the plants together to form a wide area network. The ability to monitor
all sites from any computer station is readily available. The two plants are approximately
24 km (18 km by river). Figure 5-2 illustrates the process control network at each plant

and how the two are connected.

One of the key questions to be answered was whether unattended operation of the E.L.
Smith WTP could be achieved without compromising finished water quality and supply
to customers and without having excessive call-outs to the plant due to inadequate
process control systems or general performance of equipment. Although EPCOR has had
previous experience in remote operation of plants (Cochrane, Alberta — approximately
300 km away), that much smaller (10 ML/d) plant was designed from the ground up to
operate automatically and unattended and did not have the wide raw water quality and

chemical dosage range experienced at the E.L. Smith WTP. This was the main reason

121



that the initial phase of unattended operation at the E.L. Smith WTP was conducted as a

pilot project.
Business
Network and
Internet
Underground Fiber Optic Cable
Router/Firewall Router/Firewall

SCADA Remote Sites PLC SCADA Remote Sites PLC
Switch Switch Switch Switch Switch Switch

i -

ROSSDALE WTP EL SMITH WTP

FIGURE 5-2 EPCOR Water Services control system layout

5.3 Methodology

Early into the project, it became apparent that there were various opinions, both negative
and positive, as to the feasibility of the project and the amount of investment necessary to
complete the yet to be determined modifications to the various systems. In addition,
there was some scepticism about even being able to complete the necessary changes, as

only six months of time was available.

122



In order to complete the project in time and within the available budget, it was clear that
the most important item was the current state of automation at the plant followed by a list
of recommendations for modifications. Based on the findings of this assessment, a time

frame for completing the project could then be established.

A document entitled “Policy on Automated/Unattended Operation of Surface Water
Treatment Plants” (10 State Standards, 1997) was found to be of great assistance and
was used as a guideline in this project. It is recommended reading for anyone who is
contemplating instituting unattended operation. The document can be ordered from the
web site www.hes.org and includes a list of fifteen information/criteria items that should
be included in an engineering report prior to commencing unattended operations. A brief

summary of these items is given here:

1. Identify critical features to be monitored electronically. Provide a description of
automatic plant shut-down controls. Dual or secondary alarms.

2. Provide automated monitoring of all critical functions. Provide automated plant
shutdown on all major alarms. Prohibit automated start-up of plant after
shutdown due to a major alarm. Provide control system with capability of
challenge testing of major and minor alarms.

3. Provide capability of manual operation of all treatment plant equipment and
process function.

4. Provide a plant flow diagram showing critical features, alarms, and automated

controls.

Provide description of off-site control stations with ability to control operation.

Ensure a certified operator is available on “standby duty.”

Inspect plant locally at least once per day.

Identify operator training requirements.

I N

Provide an operations manual and emergency procedures.
10. Conduct a six month demonstration period to prove reliability of procedures,
equipment and surveillance systems.

11. Develop a schedule for maintenance of critical equipment.

123



12. Ensure sufficient finished water storage is available to meet CT requirements in
the event of production interruption.

13. Provide sufficient staffing to operate and maintain all aspects of the treatment
plant.

14. Conduct weekly checks on communication and control system to ensure